H:\LePetomane\NERT\GWM\Annual Performance Reports\2018 Annual\Figures\Fig 1_2018Annual_rz.mxd

INSET B

ARP-2A ARP-3A MW-K4 ARP-4A
s &

.

ARP-1

PC-143
PC-101R ©

PC-135A #PC-134D
PC-134A
%_142 C.18 ‘$ PC-150

P
_ﬁb ﬁ o\ ART-4
* ART-2 QSTT_ §S—ART-4A

IRG-E ART-2A

ART-8 PC-144
ART-8A:

ART-1

ART-1

1:24,000

PC-149
PC-148

1 inch = 2,000 feet
0 1,000 2,000

B N
Feet

pc-137D,FC-137
PC-136

ART-6
?—\RT—Q ART-7APC-122

- xTJB A PC;“;PC—MG

INSET C

PC-117

PC-90
PC—88& ®pc-116R
PC-99R2/R3
PC-115R

PC-86 PC-120.pC-119
PC1216 @ & o
7

PC-118

0 300

INSET A

Feet

vsia Well Line Downgradi
of the Barrier Wall
M-129
M-72

Barrier Wall M-133 M-74
o W79 M-165$" M-132
M=17%,
M-164, © )
M-162 R & ™
M-163 e =1 ?JM-176

(=7 ;
1HFQ O g © V174 M-175
oM-173 W RV

Former Recharge Trenches

t

M-162D

M-134 M-136 M-161D M‘-‘ILO M-70 1
©
M'“"’\;ﬁ ROy & LJ e o
— I-AB-Ii)B'IERH- TSTC 1D e © M-56 M-6
* ( M-55 M-781"X M-172
Y 159 M-170, ¥
Lan M-166YM-167 \'M-169 ‘\ © M-65
1Y © M4
M-168

M-68
M% A I-AD

\ Well Line Upgradient of the

Interceptor Well Field

M-182

©
M-67 ©

M-154 M-150
M-25 M-38 iR M-181

© M-36

0
UFMW-05D: UFMW-06D

M-14A
Iﬂ}

SUNSET-RD

H-56R TPC-40R PC-646 ¢
H-58A

H-58R
PC

WARM:SPRINGS‘RD MC-65

Lower Ponds
Well Line

PC-110

[ T HMW-13
HMW-14

.73 PC-71

Jrc-10
P
HMW-15

C
PC:107 W

City of Henderson

Bird Viewing Ponds
PC-98

HMW-16 ,  PC-160
PC-159
PC-158

PC-154% && 6

&

—

“ PC-153R
| PRC-152
PC-151-©-—-©

PC-129
PE-132PC-50

R5-153 - PC-131PC-130 PC-12

PC-66
©

PC-65

M-156
-152

& M-96
PC-72 M-44 M-95

MC:65R2, PC-37

BMI
(CAMU)

M-

Endeavour
(former AMPAC;
//former PEPCON)
. T~

=L~

~

!
s

M-14;
2115

123 4

PC-1558 & C195A. e 157

PC156A
Inset CP_RC-

Seep Well F

HM:-2
£S
City of Henders
Reclamation Fay

DBMW -4 l
D

on Water

C-4
ility Well Line

P
PC-531 RC2 & &
MWK RCH
ity of Henderson

ater Reclamation
Facility

Athens Road Piezometer Well Line
/ =

Athens Road Well Field

/Sunset Road Well Line

C-124

PABCO RD

PC-21A

LAKE MEAD DR

M-A20"

M-118

Legend
Sampled/Measured Well and Stratigraphy

O NA Seep Capture Sump (no longer

*

Land Ownership

Master-Planned Community

NERT Remedial Investigation Study
Areas

Nevada Power
Olin

4 Qal EZ:?Z;ZL Wash BMI Titanium Metals Corporation (TIMET) % Eowngradlent Study Area
© Qal/lUMCF Lhoist Jasmine astside Study Area
# UMCS City of Henderson WAPA [ NERT Off-Site Study Area
Decor:lzissioned and/or Replaced Wells and Stratigraphy Henderson Groundwater NERT D NERT Site
Qal
Qal/UMCf
WELL LOCATION MAP - GROUNDWATER MONITORING PROGRAM WELLS FIGURE
RAMBGOLL Annual Remedial Performance Report 1
Nevada Environmental Response Trust Site
DRAFTED BY: MV [oaTE: 11/1/2018 Henderson, Nevada 1690006941




H: \LePetomane\NERT\GWM\Annual Performance Reports\2013 Annual\Plates\Large—Format Plates\cad\Process Flow Diagram—June2018.dwg — Mon, 08 Oct 2018 — 4:47pm

7
Seepwell [ l767.0pm = AP-5 Process Flow
Field Station 1 Lake
- Mead
- ';'ft ) Water
T X 2 ation P_Ir_octle(ss Day Rec.
reatment 1ar: 3s Tank Tank
(10f3) (T-204) (T-205)
Athens Road 463 gpm Lift
Well Field Station 3 Lake Mead Water— Backwash E
3 (Backwash To GW-11 g
FeSO/,;_\— GWTP BT.40 Events On'y) <
Interceptor | 61gpm _ /Inlet . N\
Well Field Tank Deaerator larifier ™ 7= [ N\ ]
£ Pol 150,000 gal Blending Tanks N\
ymer—=|
& (00S) l _/ J
=)
AP Area’ - Lime Sludge Filter Sludge Disposal O
Wells Tank Press (0.1 tons/day) Equalization 4
Tanks GAC
Backwash From Vessels
GAC Vessels
FeCl, Air H,0, . . 5
Off-Spec Effluent Polymer — FBR Biological Treatment Plant
‘ (Intermittent) Dissolved Air
6 gﬁt?édr FIota(:iorf\ 2(I)JAF) Aeration
u (o) Second
Pond GwW-11 Tank Stage First
Separator Stage
Effluent to (10f2) FB
———Las Vegas Wash (1 of 5)
1,236 gpm Thickener|
NOTES: (OOS)
The process flows shown are average flow rates from July 2017 through June 2018. t
gpm = gallons per minute ml/min = milliliters per minute OOS = Out of Service IX=lon Exchange ’
1) Extraction wells began operating in November 2016 as part of the AP Area Soil Flushing Treatability Study. Ethanol
2) An ion exchange (IX) treatment system began treating a portion of groundwater extracted by the SWF in February 2017. Phosphoric Acid
3) Groundwater Treatment Plant (GWTP) for hexavalent chromium removal. Ferrous sulfate (FeSO,) added to Sludge )
chemically reduce hexavalent chromium. Clarifier settles solids. Sludge is removed and landfilled. Tank Ammonia
4) Carbon treatment to remove organic compounds consists of three 20,000-pound granular activated carbon pH Adjustment
(GAC) vessels. Filter [ _____ Sludge Disposal Micronutrients
5) Fluidized Bed Reactor (FBR) Biological Treatment Plant for removal of perchlorate consists of five 33,000 Press (2.0 tons/day)
gallon first-stage FBRs, four 28,800 gallon second-stage FBRs, aeration (air and hydrogen peroxide, H,0,), (1 of 2)
dissolved air flotation (DAF), two plate and frame filter presses, and a sand filter.
6) During the reporting period, Envirogen continued to withdraw water from GW-11 and combine this flow with Lift Station flow in the
equalization tanks as needed. Envirogen would also send flow from the equalization tanks to GW-11 as needed to maintain the pond
water level. When used as an equalization basin, effluent from Lift Station 2 and the GWTP flow directly into GW-11 and then to the
equalization tanks; however, GW-11 was generally not used as an equalization basin during the reporting period.
7)Initial solids removal activities from the AP-5 pond were completed in early 2017, and residual solids removal activities were
completed in July 2018. Treatment of AP-5 water from the process tanks through the FBRs began in July 2017.
Figure
o2 Groundwater Extraction and Treatment System (GWETS) Flow Diagram
RAMBC LL Nevada Environmental Response Trust (NERT) 2
d = Henderson, Nevada
Drafter: RS Date: 10/4/18 Contract Number: 1690006941 Approved: Revised:




[

-

Legend o
NERT Remedial Investigation Study Areas | 9%
D Downgradient Study Area ¥ 031
D Eastside Study Area :
D NERT Off-Site Study Area g A
D NERT Site \§
Upward Vertical Gradient (ft/ft)

>0.3 an

"‘ ‘ 0.2-0.3 il
@ o005-02 LE
g =1 e )’

Insignificant Vertical Gradient (ft/ft) P Y | oo i AR Y| :
. <005 \‘\ - e : '.._ L » ; "N ) 3 '," : o 4 A Bl ) g 'i;‘

Downward Vertical Gradient (ft/ft)

N/ ‘
. RC-135A/ .P;Qég%/

. PC-134D PC:137D

\\wcevlfps1\eng\LePetomane\NERT\GWM\Annual Performance Reports\2018 Annual\Figures\GIS\Figure 3a - shallow vertical gradient.mxd

O 005-02 ; -
‘ 0.2-0.3 , ta
: ; i
) SR - 3
9 ‘.. o S E e il
f >0.3 = L :
o o 4 Ved T -
S Gy : s 8 S
> § : - o I“b _#' . T
5 e & T i
Ak ; 2 3 k2 N5 WS510WS5 80 . s
3 S aene e S sl Mco9R .
Gmtion® 15 LI R \GPT f MEMW-29
AK-25/AK:86 ™" %
(f:."f' i e
S ! X o - 5
P AGX:50/AGX-90 , - AMER1/M-163 M-74/M=132
i 5 | AABWA09A/ ‘
2§ 2y 3 MCF-BW 09Bp € : ; %
e s ADY:36/ADY-70 : 5 M-135/M:161 Farmey
, - JF3-27/F3-90 71 {L =8 > Pret N SRS
L o bs “. b by b L;._' vy "'. ,.Y i .l - pes o N . o
b 4 M-148A/M-186 / ¥ U A )il o B o e i e ‘
E} : f AA-MW-25/ A ? 2 ; P o X s e Y o TRl W i
i o ::}-:‘5‘ ] "M@.‘:MW;‘ 0, B N AN 4 AR e ?"Q £y L ._.'t‘ MR ! : oy ‘
iy T ARX-30/ARX-75 L IME31A/ME149 : AR . e & 36 o AR o Ph
DX:30/DX-75 1. . /BO1/DPT-O1 y IR A ; ¥ W G R g Ll v SR S
- : x‘ | 7 - - oo ¥ - - — 5 B> -" eraa Tl il o ¥
- \ ¢ P " , - Ay &5 3¢ o B H %
IMW:03/CR-01 ks e : o A p M BB wint” LR
Ay o g Bl > R = =] |
- g - n gy i B L " "
4 ) & Y g WAy it o & e e i o
g i3 ? ““?3 Vi y s - ol 0. . = 5 L LA
~ & Pan : o ﬂ" S 5l '—‘!,‘p E
il o : > o ot SCALE IN FEET
¢ : X - ¢ = as - L e - 3 1 1'.
Vertical Gradient Evaluation - Shallow WBZ FIGURE
RAMBGOLL Annual Remedial Performance Report 3
. . a
Nevada Environmental Response Trust Site
DRAFTED BY: JK [ oate: 11/6/2018 Henderson, Nevada PROJECT: 1690006941




\\wcevlfps1\eng\LePetomane\NERT\GWM\Annual Performance Reports\2018 Annual\Figures\GIS\Figure 3b - middle vertical gradient.mxd

Legend
NERT Remedial Investigation Study Areas

[

-

Upward Vertical Gradient (ft/ft)

>0.3

| @ o206
(]

Insignificant Vertical Gradient (ft/ft)

0.05-0.2

: @ <0.05
Downward Vertical Gradient (ft/ft)
© o005-02

& >0.3

ag xSl
(SRR
(F A S -
2] & L3 0E B
8 B 5z i - '+ Iz 53 5=
e SR = AMOW:3:52/AMOW,
- : "DY/26/DY*169
k! d o RAR IS .
- o RAaLiE o |

LXCB5/XA50 St

D

-30/DX-161

‘DZ:15/D7-152

| FX-25/FX-180

Y X-38/ADY X165
BT

(PR el

AK-25/AK-204,

’l'\r : <

[ Re oy
o ‘

'

 MsATRR N Mi74/M165
2 { 5
ISP T “\ ' " . : B2
M-135/M=161D " g NI:7.1/M-162D L R FEETYRE Ty
; ' ey & 4 , 3 S~ 1RO
: Wy gresanraan
A_EX-§5/ - M=31A/M-153 M:148A/M-186D &2 :ﬂ -
."AEX-166 il - : Y E e ar - s
ir} .lﬁ' l - s > d f "
Q‘.FL -30// - oy ¥ - eI
5k - v & ‘ ;
AFX-195 il 7 Y e
- |' \ x L4 P
MW-AD/ADX-156 > o &
2 .Q, 3 R” ,_f ¢ 23
- TRAOMROM ) - r
; 0 ¢ 2 : - 3 ; o
_-":"i&h ; 3 (':,.‘i ) - : s ‘ 5.
"y - L ST xS ¥

SCALE INFEET

By
b

RAMBGOLL

DRAFTED BY: JK

| DATE: 11/6/2018

Vertical Gradient Evaluation - Middle WBZ
Annual Remedial Performance Report
Nevada Environmental Response Trust Site

Henderson, Nevada

FIGURE
3b

PROJECT: 1690006941




[

-

Legend o
NERT Remedial Investigation Study Areas = 5
D Downgradient Study Area ¥ 031
D Eastside Study Area :
D NERT Off-Site Study Area g A
D NERT Site \G
Upward Vertical Gradient (ft/ft)

>0.3

"‘ ‘ 0.2-0.3 il
@ o005-02 LE
Insignificant Vertical Gradient (ft/ft) R

@ <0.05 by
Downward Vertical Gradient (ft/ft)

© o005-02

& >0.3

\\wcevlfps1\eng\LePetomane\NERT\GWM\Annual Performance Reports\2018 Annual\Figures\GIS\Figure 3c - deep vertical gradient.mxd

a4 X
o, 1 ¢ o > 3 n 8
v .+
g PE— T E MC-09R/MR-11
o
o Vo
_\ oty o
i AGXT230 M-SR RE A
1 | 0y o [ & B
S " AA-BW-09A/ g TSTE
P DMC-MW 28 S Farmey
* I | \47_.. ~¢‘ J‘ 3 » s 3 £ y Xk
o ; NG N s = 43
: ¢ ¥ 4 e gt ARy = R ¥ . & M s ‘A
i — - . o RASONERET P KR MR T e | .
=k AA-MW-25/ g T B N v AN SRy o RN Ty el o BN - it
ol = TR:6/TR:57 , ANy , BARETET &3 F w0 s : 1
" BO1/DMC-MW-26 ; 3 = ok b \ R 1 L st vou IR et [T
g : - TR-8/TR-7 G R et b E] et ) i
5 ‘ cn g DO | F ) ' , o] Sphaadl el ,
o ? L - y - 3 \ 4, 51 A " .. - Gl 'H T
; [ Y - i & o ¥ ~ - 4 B e . o 4| ¥ 0 23,".5%*
g ~1l‘.?: T § ; o o . % - 2 _-:;‘4.1. .
p & 1 P al (o £10 '.!"P 3
ax o ' : =2zl SCALE IN FEET
Vertical Gradient Evaluation - Deep WBZ FIGURE
RAMBOLL Annual Remedial Performance Report 3c
Nevada Environmental Response Trust Site
DRAFTED BY: JK [ oate: 11/6/2018 Henderson, Nevada PROJECT: 1690006941




Path: ramboll\projects\NERT\GWM\AnnualPerformanceReporting\transducer_autocorr.py

10 N I I I I I I I PC 62
5 — — 95% Confidence Interval
= Months of Data: 22
© S
-2
£E©
o C
si=1
ow kb - - o L L L L L L ol e e
= =
<
PC-68
5 — — 95% Confidence Interval
== Months of Data: 22
© S
-2
£E©
Qc .
s i1 :
_QLL e e e e e e e e e
> : -
< :
-1.0 b | | | ! | | | ]
0 3 6 9 12 15 18 21
10 N I I I I I I I PC 108
S : : : : : : : — — 95% Confidence Interval
= O5¢ W _ 1 _ L L Months of Data: 22
© S . . . . . . .
-2
£E©
o C
s i1
ouw
2 .
< :
-1.0 | | | | ! | | | ]
0 3 6 9 12 15 18 21
PC-155A
5 — — 95% Confidence Interval
2 Months of Data: 33
© S - -
o : :
=0 - Bl mm mm o
Qc :
s i1
o  F-—-"7"-""7=-"7-—-=—==-=-"=344-QfFE2T---- === === = = —= —
= ]
<
-1.0 | | | | | | | | | | ]
0 3 6 9 12 15 18 21 24 27 30
10r : : : : : : : PC-155B
S : : : : : : : — — 95% Confidence Interval
i= 0.5 - 3 : : : : : : Months of Data: 33
© S - e - " - = === = === === - - -
82 R
= O
o C
s i1
o
=}
<€
-1.0 b | | | | | | | | | | ]
0 3 6 9 12 15 18 21 24 27 30
Months
Figure
Transducer Groundwater Elevation Autocorrelation, 2015 - 2018
RAMBGLL Nevada Environmental Response Trust Site 4a
Henderson, Nevada
Drafter: JH Date: 10/31/18 Contract Number: 1690006941 Approved: Revised:




Path: ramboll\projects\NERT\GWM\AnnualPerformanceReporting\transducer_autocorr.py

PC-156A
5 — — 95% Confidence Interval
= Months of Data: 33
© S
-2 : :
£E© -
o C
si=1
R T e e e e e e
= ]
<
-1.0 b I I I I I I I I I I =
0 3 6 9 12 15 18 21 24 27 30
10F T T T T T T T 5C- 1508
S : : : : : : : — — 95% Confidence Interval
= 05} . : : : : : : Months of Data: 33
© S e B ol = = e i e e e e e ek e e e e e e e’ e Em e b - e